ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ

Appropriate Assessment

Screening and Natura Impact
Statement

Boherbue WWTP Upgrade, Co. Cork

MERC Consultants Ltd, Loughaunbeg, Inverin, Co. Galway.
www.mercenvronmental.ie




Client name Glan Agua

Address Railway House, Station Rd, Loughrea, Co. Galway.
Document control

Rev Date Issue Approved by
0.8 | 02.11.2021 Final 0.4 Louise Scally



Contents

I [ Ao Te [¥ T A o] o DT TP PSP OTOURRUPROP 5
P} =Y =T 41T 0 Ao} - [V o Lo 1 A RPN 6
I\ L1 To Yo S OO T PSP PPOTOUSTTPRN 7
3.1 Relevant guidelines and [€ZISIatioN ........c.uiiiiicuiiiiiiiie e s e e s aree s 7
3.2 Description of the proposed project and its associated scope of WOrks .......cccceeeeeeeieiiiiieeeeee e, 7
[...]
This report has been prepared with reference to the following European Directives, national legislation and
guidance on the appropriate assessment of projects and plans with regard to the implementation of the
provisions of Article 6(3) and (4) of the EU Habitats Directive 92/43/EEC.

e  Council Directive 92/43/EEC of 21 May 1992 on the conservation of natural habitats and of wild flora
and fauna. Official Journal of the European Communities.

e Directive 2009/147/EC of the European Parliament and of the Council of 30 November 2009 on the
conservation of wild birds (codified version).

e Furopean Communities (Birds and Natural Habitats) Regulations 2011. S| No. 477 of 2011.

e Managing Natura 2000 sites: The provisions of Article 6 of the ‘Habitats’ Directive 92/43/EEC.
European Commission 2018. 7621 final. Office for Official Publications of the European
Communities, Luxembourg.

e Assessment of plans and projects significantly affecting Natura 2000 sites; Methodological
Guidance on the provisions of Articles 6(3) and (4) of the Habits Directive 92/43/EEC. European
Commission, 2002;

o Appropriate Assessment of Plans and Projects in Ireland, Guidance for Planning Authorities.
DoEHLG, 2009.

e Urban Waste Water Treatment Regulations, 2001, S.I. No. 254/2001.

e Office of the Planning Regulator (2021). OPR Practice note PNO1. Appropriate Assessment
Screening for Development Management.

3.2 Description of the proposed project and its associated scope of works

A description of the proposed project was compiled and is set out in Section 4. The description details all
works required to carry out the proposed project.

3.3 Description of the receiving environment

To fully understand the receiving environment, relative to project related effects, the literature consulted
included the available National Parks and Wildlife Service data sources for all Natura 2000 sites within the
zone of influence of the proposed project. This included the individual site synopsis for European sites,
standard Natura 2000 data forms, conservation objectives and GIS layers (habitats and species). The focus
of the literature survey was concentrated on the information available for Blackwater River (Cork/Waterford)
SAC (Site code 002170), the closest European site to the proposed project and the primary receiving
waterbody of the WwTP discharge.

Site walkovers were conducted in January and March 2021 to obtain an overview of the proposed project
site and its environs.

3.4 Impact assessment approach

The zone of influence (ZOl) of a project is the area over which ecological features may be affected
by biophysical changes as a result of the proposed project and associated activities. In the context of AA
screening, the ZOI is the area over which a plan or project could affect the receiving environment such that
it could potentially have significant effects on the conservation status of European Sites. This has the



potential to extend far beyond the project site, for example where there are ecological or hydrological links
beyond the site boundaries. Within the ZOI those receptors that are sensitive to change must be identified
and considered.

To define the ZOI of a project the potential for project related effects on sensitive receptors must first be
established. For this purpose, a Source-Path-Receptor-Consequence (SPRC) model was applied. The SPRC
model is a well-established model frequently applied to the analysis of project related effects on ecosystems
and is the one which we have applied to the assessment of the proposed site investigations.

The application of the SPRC is summarised below:

Source - The origin of a hazard e.g., noise generation from site investigation equipment.

Pathway - Route that a hazard takes to reach Receptors e.g., through water. A pathway must exist for a
Hazard to be realised.

Receptor - The entity that may be affected (e.g., a marine mammal, a habitat etc.).

Consequence - An effect e.g., hearing damage as a consequence of noise generation.

Using this approach all elements of the proposed project were reviewed to assess potential pathways and
receptors which might be affected so that a ZOl could be established for the proposed project. This process
involved the following steps:
e The identification of sources of potential impacts and their pathways from the proposed project
site to European Sites.
e Consideration of sensitive receptors and their dependent ecosystems within the aforementioned
European sites.
e Identifying and characterising project related impacts and their likely effects, direct, indirect and
cumulative on the identified sensitive receptors.

Once the ZOI was established, the following steps were taken to assess the potential for likely significant
effects on sensitive receptors:
1. The scale, scope of the project was examined.
2. A desk review of the available literature describing the habitats and species known to occur at the
proposed project site and surrounding area was undertaken.
3. Any project related activities likely to affect migratory or highly mobile species was considered.
Any use of the proposed project site by mobile species that make regular movements to, from, or
across the site was assessed.
5. Anassessment was carried out of the key ecological processes and species activity periods including
seasonal variations in distribution, abundance and activity.

3.5 Review of relevant European Sites

Once the ZOI of the proposed project was determined all European sites within this ZOl were documented
and an analysis of the sensitivity of ecological receptors therein was conducted. In determining the sensitivity
of ecological receptors consideration was given to the scale, scope and location of the proposed project
relative to the aforementioned receptors.



4. Details of proposed project

4.1 Background to the proposed project

The EPA identified a need to carry out upgrade works to the existing Boherbue WwTP, Boherbue, Co. Cork
prior to the formation of Irish Water. Due to the agglomeration growth, the WwTP is failing to meet the
treatment standards specified in its current Wastewater Discharge Licence (WwDL). Irish Water are now
proposing to carry out upgrade works to address this issue. The upgrade will provide for greater sludge
storage capacity to bring the plant in line with Irish waters requirements due to operational issues with the
current volume of sludge storage and to meet waste water discharge licence requirements. The existing
WWwTP is located in north County Cork, 0.4km north of the village of Boherbue. It discharges into the Brogeen
River, approximately 0.2km north of the WWTP.

The existing WwTP is designed for up to 800 Population Equivalent (PE). It is comprised of three forwarding
pumping stations which convey sewage to the WwTp and from there through a constructed wetland system

before discharging to the Brogeen River.

The location of the existing WwTP, which is also the site of the proposed works, is shown in figure 4.1

/Buttevant

Newmarket

Kishk Le
ishkeam Lower Kanturk

Proposed project site: Location of WWTP

®Boherbue

Mallow "=+

Rathmore

Upgrade to Boherbue WWTP Date: 8.1.2021
[‘/ R . World Topographic Map - Sources: Esri, HERE, Garmin, Intermap, increment P
Location overview Corp., GEBCO, USGS, FAO, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Ordnance
MERC Consultants Survey, Esri Japan, METI, Esri China (Hong Kong), (c) OpenStreetMap

Figure 4.1. Location of Proposed project site.



4.2 Scope of works

The construction works will include the installation of an Aeration tank (19.1m x 11.2mx 4m deep), Sludge
Reed Beds (32m x 32m x 3m deep), 2 no. Settlement Tank (6m diameter x 4.5m deep), Storm Tank (9m
diameter x 4.5m deep), Tertiary tank (12m x 8m x2m deep). All associated pipework will be open trenched.
All of the proposed works together with the construction compound will be located within the confines of
the existing WwTp site boundary.

The scope of works includes the components listed in table 4.1 and shown in figure 4.2 and a detailed
description is provided below. The scheme described below will have the capacity for 1,200PE.

Table 4.1 Main project components

No. Component Main elements

1 New preliminary treatment New inlet works

New stormwater storage tank

New stormwater overflow pipework to existing constructed

wetlands
2 New treatment New secondary treatment process
New tertiary treatment process
3 Sludge treatment process New sludge drying reed beds
Stormwater management New stormwater holding tank
5 Decommissioning works Decommission existing primary Imhoff tanks

Decommission existing trickling filters and humus tanks
Decommission of old (existing) stormwater overflow pipework
to existing constructed wetlands

6 Installation of solar panels Installation of a 150KW ground mounted system for the
generation of solar energy which will generate 144,391
KWh/year.

Inlet works

Prior to storm separation, flows will pass through the inlet works in order to be screened. Fine screening to
6mm in 2D and a manual bypass screen to 19mm with a stone trap upstream of the screens will be provided.
The screens will ensure that all flow will be screened to 6 mm before passing through to the main plant or to
the storm water tank. As per IW-TEC-700-99-02, screens will be designed to cope with a minimum of 150%
of the design capacity for works under 2,500 PE

Stormwater separation

Stormwater storage is required on site to handle excess flows. Sewage currently flows by gravity to an
overflow chamber at the entrance of the Boherbue WwTP and through the existing constructed wetlands.
Stormwater from the new holding tank will continue to be diverted through the existing constructed
wetlands.

Secondary treatment - Biological treatment stage

Following storm separation, flows to full treatment will pass to a biological treatment stage, where
carbonaceous oxidation, nitrification and suspended solids separation will be carried out in order to achieve
the required treated effluent quality. Coagulant dosing will be carried out at the outlet of the biological

10



treatment stage (but upstream of the secondary settlement stage) to promote chemical phosphorus
removal.

Secondary treatment — Settlement tanks

Following biological treatment, mixed liquor will be forwarded to a secondary settlement stage consisting of
2no. secondary settlement tanks. Both biological and chemical sludge generated by the chemical phosphorus
removal process will separate from secondary treated effluent by gravity, and will be collected in a central
hopper for sludge return and wasting, whilst treated effluent will flow over a weir before undergoing tertiary
treatment.

In order to avoid overdosing and because iron does not form part of the ELV's for the site, a correlation dosing
curve will be developed based on flows and incoming proposed COD probe, estimating the dilution factor.
That information in conjunction with the pH will prevent the possibility of iron discharge associated to the
lack of alkalinity.

Tertiary treatment

Following settlement Following settlement, secondary treated effluent will be passed onto a tertiary
treatment stage for final effluent polishing prior to discharge to the Brogeen River. Tertiary treatment will
consist of the installation of cloth filters for final treatment. Cloth filters are efficient in the removal of TSS,
associated BOD, phosphorus and other pollutants. See figure 4.2 for location of new overflow pipe which will
be located and discharge to the same location as the existing outfall pipe.

Sludge settled within the final settlement tanks will flow continuously by gravity to the centre of the sloped
tank and from there to the RAS/WAS Pumping Station (PS) by hydrostatic pressure. The amount of sludge
removed from the sedimentation tanks is controlled by the pumping station. All produced sludge will be
conveyed to a new sludge reed bed where the sludge will dry and liquor will be pumped back to the
treatment by the Mixed Liquor Return PS to the Control Stormwater Overflow chamber. The drying sludge
bed has been designed for sludge production of 85kg/day.

As described above, the correlation dosing curve will prevent any overdosing into the system. It is
recommended that sludge sampling for heavy metals, in particular iron in the WAS is employed to monitor
any risk of sludge contamination.

Flows in excess of the plant peak design flow will overflow by gravity (weir discharging) to the storm water
holding tank in compliance with DoE Storm water Overflow criteria. The stormwater holding tank will be built
with two submersible pumps working in duty/standby mode which will direct stormwater back to the CSO
chamber to be treated on the treatment process once inlet flows drop to a set level before discharging
through the existing constructed wetlands. In the remote case of overflow on the stormwater tank, an outfall
pipe will convey the stormwater to the outfall chamber while retaining most of the stormwater on the tank.

The existing primary Imhoff tanks and trickling filters and humus tanks and associated infrastructure will be
decommissioned and removed from the site. The existing stormwater overflow pipework to the constructed

11



wetland system will be replaced with new pipework. The constructed wetland system will remain in place as
is.

A 150KW ground mounted system for the generation of solar energy will be installed in the southeast corner
of the site. This system will generate 144,391 KWh/year. The system comprises 348 no. PV modules with a
surface area of 745.6m?. The area occupied by the panels is approx. 2,200m? when spacing between the
modules is accounted for. A storage container which will house the associated inverters and batteries for
reuse of energy generated on-site will also be installed.

12



The existing constructed wetlands are considered to be not fit for purpose in relation to the control of BOD,
ammonia and phosphorous discharge levels from the existing treatment plant. Therefore, the proposed
project will implement tertiary treatment to ensure compliance for the control of these parameters.
Following tertiary treatment, the discharge will be diverted, through new pipework to the same location as
the existing discharge point. The existing constructed wetlands will be left in situ and continue to receive any
excess flow from the stormwater holding tanks.

The works will be in compliance with:

e Environmental Protection Agency (EPA) Wastewater Discharge (Authorisation) Regulations, 2007
(S.I. No. 684 of 2007).

e Urban Wastewater Treatment Regulations, 2001 (S.I. No. 254/2001).

e Environmental Objectives (Surface Waters) Regulations, 2009 (S.l. No. 272 of 2009).

e The works are in compliance with the ELV’s documented in the waste water discharge licence
(Licence register No. D0437-01) for this agglomeration.

e Department of Environment Urban Wastewater Treatment Directive (91/271/EEC). Procedures and
Criteria in relation to Storm Water Overflows.

All elements of the project components described above are shown in Appendix 1 and figure 4.2.
The maximum outflow parameters following treatment will provide for 75% of the assimilative capacity of
the receiving watercourse (the Brogeen River), to meet with WFD high ecological status, and are given in

table 4.2.

Table 4.2 Maximum outflow parameters after treatment

Parameter WwTP  Emission Limit | As per existing EPA discharge
Values (ELV’s) after | licence
treatment

BOD (mg/l) 12 15

COoD (mg/l) 125 125

Suspended solids (mg/I) 25 25

Ammonia- Total (as N) (mg/I) 0.5 0.5

Orthophosphate (as P) (mg/l) 0.25 0.3

The proposed project will implement tertiary treatment to ensure compliance for the control of these
parameters. Discharge will be diverted, following tertiary treatment, through new pipework to the discharge
point. It should be noted that the discharge point is 22.5 meters from the final exit into the Brogeen River.
From this point, discharge flows through a channel (see figures A2.5 to A2.9) into the Brogeen River. The